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54 HRIRES( i ER14250 3.6V 1200mAh
M 4 A Chinese
Name of Sample | & 5 Lithium Thionyl Chloride Battery ER14250 3.6V 1200mAh
English
M55 1120070283
Sample No.
ESTR N3 BRBUH AT R A AT PR A
Consignor Wuhan Sunmoon Battery Co., Ltd
é_/‘ti'{i U A TTR R AT R A H]
Manufacturer Wuhan Sunmoon Battery Co., Ltd
Bk A E CETREREEmrEucs W FARAETIH
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Test method OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 Amend. 1
Section 38. 3
R EATA KEE T RERYERAENS WK AFRAETFIH
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Criterion OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 Amend. 1
Section 38.3
£ 2N B i
AJEF‘m bk SR A FETERLE RS
ppearanec Green Cylinder plastics film shell
: <,
ik B 2020-07-16 AL B A 2020-07-22 ~ 2020-08-18
Accepted Date Test Date
R B e ERRRL; AR ; B ; ph i ; SMELER B SR BOL
2 Altitude simulation, Thermal test, Vibration, Shock, External short
Test ltems circuit, Crush, Forced discharge
SR, PR A «%?f@l‘ﬁﬁi‘%ﬁﬁﬁﬁ‘liﬁ%‘
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3FrUEEK,
o) &k 4 The sample has passed the test items of UNITE tions on the
TRANSPORT OF DANGEROUS GOODS” Manual of Test . 10/11/Rev. 6
Conclusion Amend. 1 38.3 T
R H
iz MAFE0. 31g o Lithium content:0.31g. AR 75 H 2R um Cell./
Comment
R FH A5 33k / % 2 4 Ay
Consignor 430090
Address Post Code
P %y i M L S - 514
Approver: ¥ Checker: Compiler:
R%

Title:

B TR (Vice chief engineer)
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5 = - £ X = 3, v
B ARA B LA ABRSATAEZRT Wom ek B AR Lk # %z
Name of Test Standard requirement or The .
No. et Blauss Number of Standard Test Result | Conclusion | Remark
BA ] T I E M ey RKRbR
S AETEY ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | DKt 1
1 }ggﬁ\;\m BRT. 1 See Appendix 1 ks /
Altitude UN Manual of Tests and Criteria Passed
simulation ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section o
38.3 Test T.1
%ﬁﬂﬂ CRT Rz KRR AR
Bl T ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | BLt& 2
2 H“fmhﬁ BT, 2 See Appendix 2 ks /
Thermal test UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section o
38.3 Test T.2
géﬁ@ CRT R EMmmENS R AR
B T /) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | LK% 3
3 ; %Zdl BT 3 SZe Appendix 3 ks /
Vibration UN Manual of Tests and Criteria Passad
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section o
38.3 Test T.3
Hﬁ%[ﬁ (KT EREYEmMENR REMR
hots #ETF L) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | JLH{% 4
1
1 rhl HINT. 4 See Appendix 4 ok /
Shock UN Manual of Tests and Criteria Passed
ST/SG/AC.10/11/Rev. 6 Amend.1 Section o
38.3 Test T.4
BA R CCFRaBRImEmmiEych R mes
= #ETIT) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | jLf4% 5
5 ot SroL BT, 5 S:e Appendix 5 ok /
External short UN Manual of Tests and Criteria Passed
circuit ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section :
38.3 Test T.5
BER CCTERITmEmmEN D R Mbr
292 HEF M) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | [LH{#E 6
6 ) BUIRT. 6 See Appendix 6 ks v
Crush UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section o
38.3 Test T.6
AR T aREsimiEu -t KRmbs
; A ﬁ;;{r}]}z ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 Sjﬁ”}”ig 7 e R '
Forced discharge UN Manual of Tests and Criteria RO BEDSECAS P:;wd ¢
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section B
38.3 Test T.8
This space intentionally left blank
8 R
oM R 3E A REEURE 1 23°C-25°C ; FABEI AL : /%
Test Envitenment Ambient temperature:23°C-25°C;Ambient humidity:/%
Condition
AR B /
. Test Item
A ORBHA e —
Subcontracted Test sOEHE | LA / R4 /
Condition Subcontracted | Name Post Code
Laboratory Wik / W, 1% y
Address Tel
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A5 , RRAE LA | fE
No. Name of Test Items Altitude simulation
F5 B2k A XIEAT Before AR5 After KERE F o 5| i
%5 Sample Status RE | FFREE| RE | FHBEE | Mass Loss | Residual |
Sample Mass ocv Mass ocv OCV  |Other
No. /g AY /g IV 1% 1% Event
001 e 9. 1588 3. 67 9. 1601 3. 67 0. 00 100.00 | ©
002 B 8. 8727 3.67 | 8.8741 3. 67 0.00 | 100.00 | O
003 o 9. 0454 3. 67 9. 0463 3. 67 0. 00 100.00 | ©
004 P 9. 0862 3.67 | 9.0873 | 3.67 0.00 | 100.00 | ©
005 i 8. 8875 3.67 | 8.8885 | 3.67 0.00 | 100.00 | ©
006 s 9. 1054 3. 68 9. 1063 3. 67 0. 00 99.73 | ©
007 T 9. 0809 3. 68 9. 0826 3. 67 0. 00 99.73 | ©
008 e 8. 7659 3.67 | 8.7679 | 3.67 0.00 | 100.00 | O
009 sl 9. 0652 3. 67 9.0664 | 3.67 0. 00 100.00 | ©
010 et 9. 0466 3. 68 9. 0479 3. 67 0. 00 99.73 | ©
011 e o gi0ims / 9. 0353 / 0. 00 / 0
012 i 4 | 90102 / 9.0130 / 0. 00 / 0
013 i | 89777 / 8. 9793 / 0. 00 / 0
014 | 9.0977 / 9. 0997 / 0. 00 / 0
015 it | 55608 / 8. 9627 / 0. 00 / 0
016 et | 8.8432 / 8. 8452 / 0. 00 / 0
017 Bt o | 8.9599 / 8. 9619 / 0. 00 / 0
018 e | 8,198 7 9.1215 / 0. 00 / 0
019 et | 9. 1159 / 9. 1180 / 0. 00 / 0
020 Bt | 9. 0969 / 9. 0995 / 0. 00 / 0

HiE: Lk V-IRA DMK R F-R X -k, LRA. LK. LA LEX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% ) RAFA LA | AR
No. Name of Test Items Thermal test
o | HBRA RO B ABE A | gk #4aE S
%5 Sample Status RE |FROE RE FF3&%, /5 | Mass Loss| Residual | L&
Sample Mass ocv Mass ocv OCV  |Other
No. /g v /g AY 1% 1% Event
001 P 9. 1601 3. 67 9. 1578 3. 67 0.03 100.00 | o
002 e 8. 8741 3. 67 8. 8711 3. 67 0.03 100.00 | o
003 L 9. 0463 3. 67 9. 0437 3. 67 0.03 | 100.00 | o
004 s s 9. 0873 3. 67 9. 0849 3. 67 0.03 100.00 | o
005 B 8. 8885 3.67 | 8.8865 | 3.67 0.02 | 100.00 | o
006 i 9. 1063 3. 67 9. 1041 3. 67 0. 02 100.00 | o
007 G 9. 0826 3. 67 9. 0799 3. 67 0.03 100.00 | O
008 B 8. 7679 3. 67 8. 7653 3. 67 0.03 100.00 | o
009 S d 9. 0664 3. 67 9. 0637 3. 67 0.03 | 100.00 | o
010 Wil 9. 0479 3.67 9. 0461 3. 67 0. 02 100.00 | o
011 | iy diomeged | 90353 / 9. 0329 / 0.0 /7 | o
012 o 9.0130 / 9.0103 / 0.03 / 0
013 p i | 89793 / 8.9770 / 0.03 / 0
014 el o | 9.0097 / 9.0979 / 0. 02 / 0
015 B | 89627 / 8. 9599 / 0.03 / 0
016 it o | 8.8452 / 8. 84124 / 0. 03 / 0
017 Bl o | 89619 / 8. 9588 / 0.03 / 0
018 ik | 91218 / 9.1195 / 0. 02 / 0
019 Bk | 9. 1180 / 9. 1155 / 0.03 / 0
020 p s 0| 9.0995 / 9. 0978 / 0. 02 / 0

&z Lk V-RA DMK R-2E PR K -k, LRA. LMK, RRE. LK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% , RAAE LA | R
No. Name of Test Items | Vibration
s a2 s -
Ha | Rk AW Belore | MEE AN g gk | MARA | K
S5 Sample Status RE FREE| RE FF3&-d, /% | Mass Loss | Residual | 3
Sample Mass ocv Mass ocv ocv Other
No. /g vV /g IV % 1% Event
001 L 9.1578 |  3.67 9. 1579 3. 67 0.00 | 100.00 | o©
002 ., 8.8711 | 3.67 | 8.8714 | 3.67 0.00 | 100.00 | o
003 et 9.0437 | 3.67 | 9.0441 3. 67 0.00 | 100.00 | o©
004 o A 9.0849 | 3.67 | 9.0851 3.67 0.00 | 100.00 | o
Indischarged
005 e 8.8865 | 3.67 | 8.8865 | 3.67 0.00 | 100.00 | o
006 A 9.1041 | 3.67 | 9.1043 3.67 0.00 | 100.00 | o©
007 W 9.0799 | 3.67 | 9.0806 | 3.67 0.00 | 100.00 | o
discharge
008 L 8.7653 | 3.67 | 8.7661 3. 67 0.00 | 100.00 | o
009 s 9.0637 | 3.67 | 9.0638 | 3.67 0.00 | 100.00 | o
010 o 9.0461 | 3.67 | 9.0458 | 3.66 0.00 | 99.73 0
e ,
011 p ek 4| 9.0329 / 9. 0330 / 0. 00 / 0
012 p i Tk o | 90103 / 9.0099 0. 00 / 0
013 et o | 89770 / 8. 9771 / 0. 00 / 0
SEATHH
014 Bk 4| 90979 / 9.0978 / 0. 00 / 0
; AT
015 p RS | 8.9599 / 8. 9601 / 0. 00 / 0
A , ;
016 e g | 8.54%4 / 8. 8425 / 0. 00 / 0
A
017 o | 89588 / 8. 9597 / 0. 00 / 0
AT
018 A | 91195 / 9. 1198 / 0. 00 / 0
A 5
019 Ful]}y discharged 9. 1155 / 9. 1151 / 0. 00 / 0
SEATR
020 B | 9.0978 / 9.0976 / 0. 00 / 0
&iE: Lk V-RA D-fRk R-A F-R K -k, LAA. LMK, LA, LK,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 . ¥op R B % AR phiti
No. Name of Test Items Shack
.1 a2 O
0 = Aft o
o | HakA EEN Bofre R Aller | e gan % | M4 wE | S
\=4 Ny .
$ 5 Sample Status FE | FRELE| BT FF34@, /E | Mass Loss | Residual | FL%
Sample P Mass ocv Mass oCVv ocVv Other
No. /8 1A% /g A% 1% 1% Event
001 . 9.1579 | 3.67 | 9.1581 | 3.67 0. 00 100.00 | o
002 i 8.8714 | 3.67 | 8.8714 | 3.67 0. 00 100.00 | ©
003 . 9.0441 | 3.67 | 9.0428 | 3.67 0. 01 100.00 | o
004 o 9.0851 | 3.67 | 9.0851 | 3.67 0. 00 100.00 | o
005 P 8.8865 | 3.67 | 8.8861 | 3.67 0. 00 100.00 | o
006 o 9.1043 | 3.67 | 9.1040 | 3.67 0. 00 100.00 | ©
, R ,
007 i 9.0806 | 3.67 | 9.0799 | 3.67 0. 01 100.00 | ©
008 e 8.7661 | 3.67 | 8.7658 | 3.67 0.00 | 100.00 | o
I )
009 L 9.0638 | 3.67 | 9.0637 | 3.67 0.00 | 100.00 | o
R - , p ,
010 B 9.0458 | 3.66 | 9.0458 | 3.66 0.00 | 100.00 | o
011 | Bt o | 9.0830 / 9. 0328 / 0. 00 / 0
012 | BB o | 9.0099 / 9. 0097 / 0. 00 / 0
013 | iR 4| 89771 / 8. 9768 / 0. 00 / 0
014 | o EERE .| 9.0978 / 9. 0975 / 1000 / 0
015 | gt | 89601 / 8. 9594 / 0. 01 / 0
016 | a8 o | 8.8425 / 8. 8427 / 0. 00 / 0
07 | gl i || 89597 / 8. 9590 / 0. 01 / 0
018 B | 9.1198 / 9. 1191 / 0. 01 / 0
019 | ihl o | 9. 1154 / 9. 1150 / 0. 00 / 0
020 | g 4| 9.0976 / 9. 0972 / 0. 00 / 0

HiE: Lk V-RA DA R-ZRE F-RK 0-R#k. LRA. LK. LA, RRX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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G 5 RARE LA | Sk T
No. Name of Test Items External short circuit
DY HaRE M:f ?;irilﬁffn;%ﬁurc HARE
Sample No. Sample Status - T p Other Event
0ol lindifﬁeﬁégud 76.2 0
002 [)nd?tfﬁ:}:"ged 66. 2 0
00 lindi%ﬁgcd 67. 1 0
boe Undiﬁi?rged 76. 6 0
005 Und?zﬁ(l;%ged 62.0 o
006 Undiiﬂhlﬁged 68.8 0
o Undicmh:iged 61.9 o
008 Undﬁz?l(l;grged 62.0 0
009 e e 70.2 o
oro Undizgiged 67.0 0
011 l’ullj?%i}?cf;lrged 62.2 o
v Ful 1?%&?&@ 59.2 0
013 Ful 15;E§Jifarged 60. 7 0
014 lfuua_?f;iffc?arged 63.1 0
Ui I’ulljjraijﬁiffcfarged 60. 1 o
016 l"ull&;ﬁ?ifg(c[&lrged 60. 1 0
b Ful l%?iff(c[l%éwged 61.3 0
o Ful 1JyE ?i}¥cﬁirglzc1 61.2 0
019 Ful J}E?iig(cﬁngod 61.5 0
020 Ful 1%?&?%&;;0(1 64.6 0

iz D-MHR R-ZE F-RK 0-RfK. RAK., RmA,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Firc & No Rupture.
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A5 6 AR A B & AR %
No. Name of Test Items Crush
B HERE HERER &R YRR
Sample No. Sample Status b, Extcm/atlc'l‘cmpcraturc Other Event
021 Undifﬁ;{igcd 21.4 0
o lsnd?ﬁﬁged 2.2 g
oEa Lndﬁzﬁh;i::ged 21.4 0
i24 Undi?}i:iged 21.3 0
025 Undﬁ?}(l:f"ged 21.4 0
0ab Ful lgjififfcﬁzrged 2l.2 0
il Full;;i fifg(cilgléarged 21.5 0
e Full!j;? %iﬁfc?arged 21.3 0
029 Fullj?%iﬁfcf;xrged 21.2 0
030 Fuujjl:%ifﬁ;fhrged 21.5 0
LI 'F#spq | This space intentionally left

blank

HiE: DMK F-RK 0-RMR. RAK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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is3 ; BRI B 4 A B
No. Name of Test Items Forced discharge
GRS R ES ST L
Sample No. Sample Status Oflier Buent
041 Ful ]%?i%i;ﬁn'gud 0
032 Ful 17; 131\1){(([:1 rged 0
s Ful ffjjfcﬁwged 0
034 Fulzﬁﬁﬁiﬁrged 0
035 Ful ].-'};ﬁ{({;ifg{cférged 0
036 Ful ifg ?;iffcf;xrged 0
037 Fulﬁffﬁégizrged 0
038 Ful l;j;ﬁfiﬁfcf‘arged 0
039 Ful l??ifﬁ:fll;irge d 0
040 Ful lj'jn iihié(c[}il};xr ged 0
PR 28 This space intentionally

left blank

Hix: D-fRAK F-RK 0-RfA. LAEK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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